
 

 

  

TALLINN UNIVERSITY OF TECHNOLOGY  

SCHOOL OF ENGINEERING  

Department of Civil Engineering and Architecture   

  

    

  

 

ASSESSMENT OF MICROPLASTIC REMOVAL 

EFFICIENCY BY EXISTING WASTEWATER TREATMENT 

TECHNOLOGY IN ESTONIA: A CASE STUDY IN KEILA 

WWTP 
  

MIKROPLASTI EEMALDAMISE TÕHUSUSE HINDAMINE 

OLEMASOLEVA REOVEEPUHASTUSTEHNOLOOGIA ABIL 

EESTIS- KEILA REOVEEPUHASTUSJAAMA JUHTUMIUURING  

 

MASTER’S THESIS  

  

   

  

 

Student: Micah Abiodun Ademuyiwa 

Student Code: 223555EABM 

Supervisor: Ayankoya Yemi Ayankunle, 

MSc. Department of Civil 

Engineering and Architecture 

Co-supervisor: Margit Heinlaan, PhD (KBFI) 

 

   

 

 

Tallinn 2024



 ii 

[...]
include blue, black, red/orange, yellow, green, and white [57].  

While the size of MPs in WWTPs (influent and effluent) is study-specific and cannot be 

generalized as they are subject to the origin of the plastic particle, level of fragmentation during 

transport to and/or in the plant and in-situ treatment technologies, some of the most common 



 10 

distributions observed vary from small (1 micron to 1 millimetre) to large (1 to 5 mm) [17]. 

Likewise, MPs originating from PCPs are known to have predefined dimensions since they are 

purposely added [58]. Table 1 shows the shape, size, and polymer type distribution of MPs in 

different WWTPs as observed in some studies. 

Besides the liquid effluent from WWTPs being a sink for MPs, sewage sludge has also been 

identified as a sink for these micropollutants [59]. Sewage sludge is generated in the primary 

treatment phase (primary sludge) and the secondary biological treatment stage (activated 

sludge). Zhang et al. [60] suggest that under 3% of influent MPs are discharged with liquid 

effluent, while over 90% are intercepted and sequestered within the sewage sludge matrix. 

Another study [61] shows that about 80% of MPs in raw water influent to a wastewater 

treatment plant are retained in the sludge.   

As with the water line in WWTPs, the size, polymer type, shape, and abundance of MPs in 

sewage sludge have also been investigated. According to Zhou et al. (2020) [62] and Hu et al. 

(2019) [63], the size of MPs in sewage sludge varies from < 1mm to > 5mm, with fragments 

and fibers observed as the predominant shapes. Another study observed that over 85% of MPs 

in sewage sludge were smaller than 0.5 mm, of which 44.73% was between 0.1 to 0.2 mm in 

size, while 29.45% fell within the 0.2 to 0.5 mm range [64], [65]. Xiuna et al [66] detected four 

types of MP shapes in dewatered sewage sludge including fragment, fibre, film, and sphere. 

PVC, PE, PB and PTFE are some of the polymer types observed (ibid). 

Like with the MPs in the liquid flow, the abundance of particles in the sewage sludge is 

influenced by varying environmental factors in the study area and treatment technologies [67]. 

Table 2 shows the characteristics of MPs in sewage sludge obtained from WWTPs in different 

countries. 



 

 11 

Table 1 Polymer type, shape, abundance, and size distribution of MPs in the influent and effluent of different WWTPs 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1. PEST: Polyester 2. PE: Polyethylene 3. Polypropylene 4. Nylon-6: Polycaprolactam 5. PET: Polyethylene terephthalate  

6. PDAP: Poly (diallyl phthalate) 7. HDPE: High-density polyethylene 8. PA: Polyamide 9: PS: Polystyrene 

Location & 

Population Served 

Size Distribution Shape Distribution Polymer Distribution 

Influent 
Effluent Influent Effluent Influent Effluent 

Seyhan WWTP, 

Turkey 

(1,000,000) [68] 

53.6% (1–5 mm) 

23.0% (0.5–1 mm) 

21.8% (0.1–0.5 mm) 

1.7% (< 0.1 mm) 

34.9% (1–5 mm), 

34.9% (0.5–1 mm) 

27.0% (0.1–0.5) 

3.2% (< 0.1 mm) 

54.8% fiber 

26.8% fragment 

18.4% film 

44.4% fiber  

30.2% film 

25.4% fragment 

50.8% PEST 

29.2% PE 

13.8% PP 

6.2% others 

43.80% PEST1 

31.30% PE2 

18.80% PP3 

6.30% Nylon-64 

Yüreğir WWTP, 

Turkey 

(500,000) [68] 

59.2% (1–5 mm), 

24.6% (0.1–0.5 mm) 

14.7% (0.5–1 mm) 

1.4% (< 0.1 mm) 

40.5% (1–5 mm) 27.0% 

(0.5–1 mm) 29.7% (0.1–

0.5) 

2.7% (< 0.1 mm) 

87.7% fiber 

10.0% fragment 

2.4% film 

86.5% fiber  

10.8% fragment 

2.7% film 

61.9% PEST 

23.8% PE 

11.9% PP 

2.4% others 

68.80% PEST 

18.80% PE 

12.50% PP 

Panyu District, 

Guangzhou, China 

(300,000) [69] 

- 

41.75% (100 μm) 

41.74% (100-550μm) 

9.71% (550-1000 μm) 

6.80% (>1000 μm) 

- 
43.69% fiber 

38.83% fragment 

17.48% pellet 

 

40% PET5 

17% PP 

10% PDAP6 

8% PE 

8% HDPE7 

6% Others 

Liwan District 

Guangzhou, China 

(1,427,000) [69] 

- 

56.32% (100 μm) 

30.33% (100-550μm) 

8.66% (550-1000 μm) 

4.69% (>1000 μm) 

- 
57.40% fiber 

33.5% fragment 

9.03% pellet 

- 

35% PET 

26% PP 

12% PE 

5% PDAP 

4% PA8 

4% PS9 

10% Others 



 

 12 

Table 2 MPs abundance, polymer type, concentration, and size distribution in sewage sludge 

across select WWTPs in different regions. 

2.5 Fate of Microplastics in Wastewater Treatment Plants 

WWTPs conventionally operate in a sequence of phases: primary, secondary, and tertiary 

processes. These stages collectively function to treat the influent wastewater before the effluent 

is released into environmental water bodies or sludge is disposed of. Studies [74][75][76] have 

shown that the amount of MPs entering WWTPs can vary between 103 to 108 particles per 

cubic meter of water. Likewise, another research estimated that about 8 trillion microparticles 

are released daily into the aquatic environment through WWTP [77].  

Therefore, an in-depth understanding of the movement of MPs within this treatment framework 

is crucial, as it enables a detailed assessment of the stage-specific removal efficiencies and 

fosters the optimization of treatment strategies to more effectively manage these emerging 

contaminants [78]. 

2.5.1 Microplastics in the Primary Treatment Stage 

The primary treatment phase of a WWTP begins with the preliminary separation of large solids 

using bars and screens, followed by physicochemical treatments designed to sediment and 

precipitate suspended solids, reduce the biochemical oxygen demand of the organic matter, 

eliminate volatile contaminants, and remove substances like greases and oils.  

During the primary treatment phase in WWTPs, the removal of microplastics (MPs) is 

significantly influenced by their physical properties, particularly density. Polymers that are 

denser than water such as polyvinyl chloride (PVC), polyethylene terephthalate (PET), and 

polystyrene (PS), are more likely to be eliminated by gravity through the 

Location & 

Capacity 

MP Conc. 

in influent 

Sludge 

Conc. 

Polymer 

Type 
Shape MP range (μm) 

Spain 

(8,000 m3/day) 

[70] 

16.1 MPs/L 

24 

MPs/g 

(DW) 

36.0% PET 

25.0% PS 

20.0% PA 

9.0% PVC 

57.0% fragment 

33.0% fiber 
- 

Korea 

(130,000 m3/day) 

[71] 

13.9 MPs/L 
13.2 

MPs/g 
- 

6.0 fibers/g 

7.1 fragments/g 

10.6 MP/g (106–300 μm) 
2.5 MP/g (>300 μm) 

China 

(300,000 m3/day) 

[72] 

16 MPs/L 
2,920 

MPs/kg 
- 

63.0% fiber 

37.0% fragment 

41.0% (0.08–0.55 mm) 

51.0% (0.55–1.70 mm) 

8.0% (1.70–5.00 mm) 

France 

(80,000 m3/day) 

[73] 

244 MPs/L 

16.1 

MPs/g 

(DW) 

25.0% PS 

20.0% PET 

18% PE 

15.0% PP 

10.0% PA 

and others 

77.0% fiber 

and others 

55.0% (200–500 μm) 
20.0% (80–200 μm) 
20.0% (>500 μm) 
5.0% (20–80 μm) 



 

 13 

sedimentation/primary clarification process. Concurrently, MPs of lighter, and more buoyant 

polymers, can be effectively removed by skimming alongside grease, oils, and fats [79]. 

In a study conducted by Dris et al. [80], most MPs (45% fiber: 1000 to 5000 μm) from urban 

wastewater entering the primary treatment phase were removed by early-stage skimming and 

settling, attributable to their ability to adhere to suspended solids (SS). MP concentration of 

260-320 particles/L was reduced to 50-120 particles/L - showing a 71% average extraction 

efficiency. Talvitie et al [81] also observed a removal efficiency of 97.76% for a grab sampling 

of wastewater containing 636.7 particles/L (D > 300 μm) in influent and 14.2 MPs/L (100-300 

μm) in the effluent of the primary treatment. Removal efficiency lower than 70% is not 

uncommon for primary-stage treatment. Hyuk et al. observed a removal efficiency of 69.52% 

and 58.62% during screening and primary clarification [82].  

2.5.2 Microplastics in the Secondary Treatment Stage 

The secondary treatment phase of wastewater, also known as biological treatment, is designed 

to substantially remove organic matter and reduce suspended solids in wastewater with the aid 

of microorganisms. This phase can be carried out anaerobically, anoxically, or aerobically 

(activated sludge process, sequence batch reactor, trickling filters, membrane bioreactor, and 

moving bed biofilm reactor) [83]. In this phase, effluent MPs from primary treatment may 

attach to the unstable biomass due to biofouling and then settle out by density. The hydrophobic 

nature of MPs plays a significant role in accelerating their binding with biomass or sludge in 

biological reactors [82].  

Removal efficiencies of MPs during the secondary treatment have been reported to vary 

widely. For the activated sludge process (ASP), MP removal efficiencies of >97% [75][84] 

[85] have commonly been shown. Secondary treatments such as anaerobic+anoxic+aerobic 

(A2O) [86], bioreactor [76], and anoxic tank+clarifier [87] process have shown comparably 

high (>90% to >98%) removal rates. However secondary treatment using biofilters, ASP, and 

aeration mechanism with less efficient (<90%) MPs removal rates [80][80][88][89] are not 

uncommon and can be attributed to a variety of characteristics of the WWTP and the MPs 

inflow. The exact dynamics of how MPs interact with biomass and the effectiveness of MP 

removal with varying biological treatment mechanisms require further research. 

 



 

 14 

2.5.3 Microplastics in the Tertiary Treatment Stage 

After primary and secondary treatments, tertiary treatment systems target residual solids, 

pathogens, organics, nutrients, and emerging pollutants like MPs. Despite the reasonably high 

MP removal efficiency recorded by the primary and secondary stages, the effluent from these 

stages still contains significant microparticles, most especially fibres [90] that may be further 

eliminated by tertiary treatment technologies [91] such as dissolved air floatation (DAF), 

membrane bioreactor (MBR), rapid sand filtration (RSF), and disc filters (DF).  

While WWTPs are not particularly designed to remove MPs, tertiary treatment technologies 

may significantly improve removal efficiency [92]. A study comparing the efficiency of DF 

(pore sizes 10 and 20 μm), RSF, DAF and MBR for MPs > 20 μm, shows a removal rate ≥95% 

for all technologies (MBR = 99.9%) except the DF with a pore size of 10 μm (40%) due to 

membrane fouling and accelerated backwashing [91].  

The removal efficiency of MPs in WWTPs is influenced by particle size, morphology, and 

polymer type. Primary treatment effectively captures larger microplastics and fibres [14]. 

Secondary treatment significantly reduces smaller fragments through agglomeration and 

assimilation by activated sludge. Tertiary processes excel in removing specific forms, such as 

pellets, and are effective against microplastics of minimal particle sizes [93].  

2.6 Microplastics Research in Estonian WWTPs 

In Estonia, the study of MPs in WWTPs is still in its nascent stage, but some research is 

beginning to emerge, particularly spurred by the recent revision of the Urban Wastewater 

Treatment Directive (UWWTD 91/271/EEC) which mandates the inclusion of advanced 

treatment and monitoring of MPs in the sludge and liquid line of residential WWTPs. 

Ayankunle et al. [94] conducted a recent study by estimating microplastic concentrations from 

laundry wash (LW) and personal care products (PCPs) in the wastewater influent and effluent 

of major Estonian cities, including Tallinn, Tartu, Narva, Pärnu, Rakvere, Viimsi, Viljandi, 

Kuressaare, Paide, Võru, Sillamäe, Valga, Keila, Põlva, Põltsamaa, Rapla, Haapsalu, Elva, and 

Haljala consisting about 760,000 inhabitants (57% of the Estonian population) in total. The 

study utilized a material flow analysis predictive model to measure the release of MPs from 

LW and PCPs in households connected to wastewater treatment plants (WWTPs) in the areas 

of interest. It is estimated that the annual MPs load per capita from PCPs ranges from 4.25 to 

12 tons, while for LW, it is between 3.52 to 11.24 tons (ibid). 



 

 15 

Furthermore, the estimated MP load relevant to wastewater varies significantly. In the influent 

stream of WWTPs, the load is estimated to be between 700 to 30,000 kg/year. In contrast, the 

effluent stream, which is the treated wastewater discharged from WWTPs, shows a 

considerably lower estimated microplastic load, ranging from 2 to 1500 kg/year (ibid). In 

alignment with Cai Y et al. [95], Ayankunle et al. [94] also discovered that microfibers (200 to 

600 μm) were the most dominant MPs in the in-situ sampling results, taking up more than 75% 

of the total MP count. The outcome of the research though provides a great understanding of 

the Estonian environment, but it also underscores the need for a broader study into the 

identification and quantification of MPs and more efficient capture strategies. 

Another systematic analysis of MPs in both the influent and effluent streams of Estonian 

WWTPs conducted by Ayankunle et al. unpublished [96], utilizing a continuous sampling 

filtration method coupled with Fourier-transform infrared spectroscopy (FTIR-spectroscopy) 

examines the efficiency of six WWTPs across Estonia. The findings of the research revealed 

the presence of MPs in all samples, with the highest concentrations detected in the influent to 

the screening phase of the primary treatment stage. The predominant types of polymers 

identified were polyester, polyethylene, and polypropylene. 

While the cited studies establish fundamental baseline levels of MPs in the influent and effluent 

of Estonian WWTPs, this study goes further to investigate the abundance of MPs and estimate 

stagewise removal efficiencies. 

2.7 Regulations for Mitigating Microplastics Pollution  in Estonia 

Estonia, as part of the European Union, aligns with EU regulations and strategies to combat 

microplastic pollution. The EU commission put out a proposal (first published in October 2022, 

and now amended) [97] for revising the existing outdated Urban Wastewater Treatment 

Directive (UWWTD 91/271) from 1991. This update is intended to make tertiary treatment 

mandatory for all urban WWTPs with p.e ≥100,000 (population equivalents) by the end of 

2038, and for all residential WWTPs with 10,000-100,000 p.e. by the end of 2043 where higher 

concentrations of micropollutants (including microplastics) pose a risk to human health or the 

environment. The revision requires member states to monitor microplastics at the inlets and 

outlets of municipal WWTPs serving >10,000 people and in the sewage sludge of these 

WWTPs.  The Commission also intends to establish a standardized methodology for measuring 

microplastics in municipal wastewater and sewage sludge to ensure the directive's uniform 

application.



 

 16 

3. Materials and Methods 

3.1 Description of the Keila WWTP 

The Keila City wastewater treatment plant (WWTP) (Figure 4) is in North-Western Estonia. 

Raw wastewater to the Keila plant originates from households, industries, and stormwater. The 

plant serves a population of 18,233, with an average flow rate of 1,746 m3 per day and 

discharges its effluent into the biological pond prior reaching the flowing stream. The 

wastewater is pumped to the treatment process line from the primary wastewater pumping 

station within which also collects septic wastewater from household not connected to the sewer 

lines.  

The primary treatment stage comprises a 6 mm lamella mechanical screen and a grease and grit 

separator unit converting the turbulent flow to a laminar flowrate prior reaching the biological 

process tank operating in anaerobic-anoxic-aerobic (A2O) phases. The facility adds aluminum 

Chloride (AlCl3) to enhance mixed liquid suspended solid (MLSS) flocculation and 

coagulation processes.  The MLSS flows into secondary clarifier for efficient liquid-solid phase 

separation, 20% of the MLSS is returned into the biological process tank to maintain the 

microorganism's population. 